


XZ16K ~ XZ50K (R =R E L HK &

= M E M

1 1R N TP F A R F
M ERIALRA R F







B X

XZ16K K #EE 5
1. JSQ EBHEEHER,  Cab -roeeeeereesreserssesssssasmsesisssseteseset st ae et sttt 1
3. XZI6K.25A JEALIEHIRYE  Lighting system «seeeersseeersssecessseeesssemssmssssmsesssansessssrsssssnnrosens 5
3. XZI6K.26 KIRZETEBE  Beam Wires --oereeeeersreesssrermnssteesessisisssessssssssssesssssesssssssssesssanes 7
4. XZ16K.74 HMEAEFIE  Battery box -oeereeerereereesmmeminnsnesnennnnenan, RO 15
5. XZI6K.30A WSf5%3E  Air reservoir assembly --+-ve- wessessassesensaensaner eeeeaerreeneneennenaaans 17
6. XZ16K.41.1A BIZESHIRZEE  Foot Relay valve assembly «-ereeeeseesivesuens T 25
7. XZ16K.42A SEAEHE  Air circuit pipe assembly  cseseeserereeeeereneeiis eeerenns seeen 39
8. XZ16K.45B % F#l%% Engine fixing - e eeeeaeana eeeeteeerrrr e errna e erreraans 51
9. XZI6K.46A HAMHAS Fuel tank «-eeeeerseerssrerenrronsncrnonnes TP 78
10. XZ16K.47A 588923 Muffler install «oeeeereererermmmmonimiii e 82
11. XZ16K. 48A ﬁﬁn%&ﬁ% RAIAtor Ags§ ++s+ersersrsessessesssesserssentenneinsestisesstes sttt 84
12.XZ16K.50A 7ZF@45 R EEE  Gear — box and SUSPEnSion ««s-essersseesrnsmmsimintianieeientinteaeas 38
13.XZ16K.51A JHZEEEE  Oil pump ass§  -+e-eerereerrersessermenmmimnsissen s ettt 92
14. XZ16K. 53A L1 Transmission shaft ---+-seeeseeseerserssrssesssanssssiensessneeenenennensetssnessssnnes 98
15. XZ16K.54A BT BF Frant axle «--eeeeeeereersesressesssssssnssensessssssesseesossensnessteonssnessnnanses 104
16. XZ16K.55A FiE% Front SUSPENSION  #+++essesrrsressesssssstsantnsstiansttusttiuiiiiiiniouisttstinesn 110
17.XZ16K.56A H1 #f Middle axle «e--eeeeseereesesenseesssenismssensssstesseestassenstesesae s saeseennens 117
18. XZ16K.57A JE Hi Real axle «eeeeeerreerereersremsreressriesnitseasteessssteeesnnnesssenaessennessnesanns 123
19. XZ16K.58A JEEZE Real suspension «--e-eereesessesesstssesstsstnnnsiseeesnesis et ea s 129
20. XZ16K.37TA #E[WERSE Steering hydraulic system ««--e-eerseerersressessnsiminnnsiiensieeeaes 135
21.XZ16K.65 HBEHZRZE Stecring Syste  --e-sesseseesesssssessestssmescnessiaessssseistsssests s sasasnses 144
22.XZ16K.67 ZSYBESEZEE  Air filter install  -eeeeeeseesserssremrensmnansseente sttt 152
23.XZ16K.70A AFFEEEYN Transmission OpEration «++-+-s-sssssessssssrissresmnmmemunnnntieesenresrisineeen 154
24. XZ16K.83A ZSHEEE  Air condutioning ML «++eseseereessseseessessesseronesssisstssns st eassas s 160
25.QY16K.65 TFTHEEEHE Carrier pipe assembly -«-eeeereesesserersisrisisiiiiiiininins s 164
26. QY16K.66 WJEMA Hydraulic oil tank -ses-sesesesersesssssssssmsssssenmntsnssesensesenernsensisssssssses 207
27.QY16K. 67 WEMBTE Hydraulic oil tank Support «++««sseeesseeeecreererssttioninnimmiiiiri. 211
28.QY16K.70 HlEREEEL  Central revolving body  «+-sreeeereserssssrmsiiniininieninnnae st 215
29.QY16K.72A ZHEHRYAFRSGE Outrigger operation System «reeeteseceensesnessnrermnsiniuteninesenareees 217



X725K [R&EZ 3B 5

1. JSQ BIHZEHEAL Cab creorereereormir 1
2. XZ16K.25A KERBHZRS Lighting system «ecesetecsreererstictiionimiiaieiiiiniiiieiiiiiiin. 5
3. XZ25K.26 RIPLRTRACHE  Beam WIres eceeeserereresesrreseetttiiiiiitiiiieiiiiitiiirirersisssstsinns 9
4. XZ16K.74 WRfELRE | Battery box «oresrererrreseiiiiiiiiiii e 15
5. XZ16K.39A 'S f%&dk  Air reservoir assembly recorcereriiiiiniii 17
6. XZ16K.41.1A JHZkshRZe3E  Foot Relay valve assembly -+:ceeeeee SeeRRAILLLLLLNE UL IR AL 25
7. XZ16K. 42A SBEAEE  Air circuit pipe assembly  sescccreiniiiiiiiiiiiii e 39
8. X7Z25K.45 % shilZedk Engine fixing eteeeecerrererceriiitiiiiiieiiiiiiiiiiiii s v 63
9. XZ16K.46 fRVMEE Fuel tank «-vererevrermmmmreii i e 78
10. XZ16K. 47A T4 28223  Muffler insfall ooreeerrereriiiiiiiiiiiiiiii e e 82
11. XZ16K.48A NS84 %% Radiator ASSY rrececereecnrriie e 84
12. XZ16K.50A 7ZFHFEHEHE  Gear — box and suspension «-««-+eeeesesseimmmmiiiiiiiiiiii, 88
13.XZ16K.51A WWZEEE 0il PUINP BSSH  worveteceretrecnesesiieitststracatsiotiosessstetesitanserasannies 92
14. XZ16K.53A  4&3h%l Transmission shaft =++«eseeseeerersrrimmiimiiiiiiiiiiiiiiiirees e eeaee 98
15.XZ16K.54A Fi #f Frant axle ....... 104
16. XZ16K.55A FIBZE Font SUSPENSION  +s+rtrsessnseeessesinntrrerinteeaniteresitteeestaessssnneeesessaeas 111
17.XZ25K.56A 1 #F Middle axle -receererecrrniiiniiiiiiiiniii., eererererenrenteriteasiaierans '118
18.X725K.57A J5 #F Real axle ---eeeee et re e e e et e e e e e s saaaeeeraeeeaaes ereestsesncecnnnes 124
19.XZ16K.58A J52% Real suépension ........................................................................ 129
20.XZ16K.37A B ERS Steering hydraulic system ««:+eeseeeerecermieniiiiniiiiiiiiiiiniiiiiii. 135

XZ25K.37A #mEERS  Steering hydraulic system «+-eeeeeereserrrriiniiiiiiiiii. 138
21.XZ16K. 65 HE[MZRLL  Steering system +eeeeseeererseseeraiiettmiiiiiiiitiiiiiiiiiircr s 144
22.XZ16K.67 ZSJERREZdE  Air filter install  oeeeeeeiiiiiiiiiiii e 152
23.XZ16K.70A ZFE#EYN Transmission operation ««-e+seseeeesseereerimiiiininiiiiiiiiiiiiienne 154
24.XZ16K.83A ZS{H%EE  Air condutioning unit «---seeeesererniniiiiniii e 160

XZ25K.83A ZS{A%EE  Air condutioning umit +eeesseeeresriieieianiiiii s 162
25.QY25K.65 TZEAIAS MM Carrier pipe assembly «overeereeesseessennns TSP PR 178
26.QY16K.67 WIEMIFA T4 Hydraulic ol tank «eeeeeeerreremmirmiiiiiiiiiiiiii e, 211
27.QY16K.70A h.>[EI%E4EL  Central revolving body «reeeeereeremmmiinininiiiiimiiiiiniiiiiiininnnenane 215
28.QY16K.72A TRRIRNRLE Outrigger operation System «««seseersesereeruiisrmriiiirimiiietniesene 217

QY25K.72A XHEHRYAZRZ Outrigger operation System ««e+esereeseeerremnirimimiinieintiiineinne. 219

2.

B X



1 - Y3556 T T BB AT A QY25K. 72 A ( Remark ; The fifth outrigger QY25K. 72A)

1. EAR D6114ZLQSB R FHHLEC QI6 ZEHAH ;
The basictype is eauipped with D6114ZLQ5B engine and QJ6 gear — box;

2. REH 1 2 WD615. 64 ZFHHLAC QJ6 A5 HAH ;
The advanced type I is equipped with WD615.64 engine and QJ6 gear — box.

HHECER
| e Bk R |

No Basic type Advance\d type |
1 JSQ.00A

2 XZ16K. 24

3 XZ16K.45A XZ25K. 45
4 XZ16K.48A

5 XZ16K. 50A

6 XZ16K.51A

7 XZ16K. 53A

8 XZ16K.37A XZ25K.37A
9 XZ16K. 67

10 XZ16K.70A

11 XZ16K. 83 XZ25K.83A
12 QY25K. 65

£ (Remark) :




B R

XZ35K & &5
1. JSQ IR RAL Cab ceerreeerrii e 1
2. XZ16K.25A JEALMBEIRSE  Lighting system «---eeeeseserseeessmmmmmiiioniiiii it 5
3. XZ35K.26 FIBLBTHAZEE  Beam WIres «++-teeeterersesseerrnetiutetiiintiiiniittiieietiieet it 11
4. XZ16K.74 5 2E%E  Battery box e e eeeeterreeeeeieeeeeeeiesreeeessreeeesereseeaareeeeanreeeeannteeeeenaes 15
5. XZ35K.39A S E2e3E  Air reservoir assembly «veececererereiiiiiiiiiiiiiii s 21
6. XZ16K.41.1A kTN ZE  Foot Relay valve assembly ««reveecerersviecimiiiniiiiii. 25
7. XZ35K.42A SEEATEFE  Air circuit pipe assembly  -eesreseeesressenienniii s [ 43
8. X7Z35K.45A R ahflfcdE Engine fixing cececeereerereeenii e 70
9. XZ35K.46 AWM Fuel tank ...... 80
10. XZ16K. 47A 588423 Muffler install «oevveeeereremmemeiminii s 82
11. XZ16K. 48A B#UB592%:  Radiator ass§ --reeerrerrererererereercnnnininnn. B R LLLIIIITTPPRRIIS 84
12. XZ16K.50A AFHEFE KRB  Gear — box and suspension ---+=+sssssseeesesseenmmmrmmmienniiiiii. 88
13. XZ35K.51A JHERE Oil‘ PUILIP @SSF  +rererestsrereessereraetontoniteitusticuituiticisetitiintsissanion: 94
14.XZ35K.53A {£3h%H Transmission shaft «ocrereeresrrreeroriiiiiniii 100
15.XZ35K.54A BT HF Frant axle ccceeeeeeererrermniimmmineiii et 106
16.XZ35K.55 Bi/AZE  Front SUSPENSION r+++r+resssrsssssesrssersseetetttitititietittit s seenaenes 113
17.XZ25K.56 ' Hf Middle axle «-erererererenreecnernientioriiiiiiiiniiiieriiriiiiiisiiin 119
18.XZ25K.57 J& HF Real axle «eeeveererrneemmmmmmniiiiieii 125
19.XZ16K.58A ' J5EZE Real SuSPENsion  +ererseserrrnnrnesnsemtniiinte s 129
20.XZ25K.37A # W EZRYSE  Steering hydraulic system »»--+- e 138
21.XZ35K.65 HE[RYE  Steering system ++erreeessesserstrnsinenttiiiieinsneeseaseseenees 146
22.XZ16K. 67 ZSPEIRLEE  Air filter install  «eeeereermrnienni 152
23.XZ16K.70A 7ZAFEE#EY\  Transmission OPETALION ++++reerererecrrrersceststoeiusertitstsisesterssnonncaneas 154
24.X725K.83A ZSTEEEE  Air condutioning Unit +eseseeeeerrerereiniiei e 162
25.QY35K.65 THEEMAL Carrier pipe assembly eteter e e ettt e er bt e s et easetereanene 182
26. QY35K.66 ¥4 Hydraulic ol tank «««-eeesrsesssensernneennniiiiiiiiiiiiiiiitenete e 209
27.QY35K. 67 W FEA 48 Hydraulic oil tank Support «+++++eesssvsrnreseeiniiinieieiiiinineeeinnnnnes e 213
28.QY16K.70A > [E#%HES:  Central revolving body +++rressssssererermmeninnanininnnnenenns. R 215
29.QY35K.72 ZHBIRIAFRLL Outrigger operation System +++«e++eeseseersersmmumtmmmsnssssoniacsnennannenietnn 221



XZ50K R & &5

1. JSQ ZELEZEA Cab wreeeererereeremrrenienieeeeeeiente e eeeereetre——aeeeeeannnnaaanes 1
2. XZ16K.25A JEZAIEHIZRLE  Lighting system «-se-eesereeseseessnssesserssseisssessassessesnssssssssesesssaeans 5
3. XZ50K.26 KIBZRETRIZEE  Beam wWires -«crereveercesrerenneentrantueeaenarreieoimeiiisiitiresisim 13
4. XZ16K.74 HHfHEE Battery hox ««seeeeererrermnimimiini e 15
5. XZ35K.39A K23 Air reservoir assembly ooeeeeereeniieiiiiiii. eereerarraneranranesrraee 21
6. XZ16K.41.1A JAKFNIFZ2E  Foot Relay valve assembly «-ecereseresseesseernneersnennnnenniieennns 25
7. XZ50K.42 EPEAAEE  Air circuit pipe assembly srereerecriieiiiii 47
8. XZ35K.45A EFHHLEEE Engine fixing «reoevreerererrmnimimiii 70
9. XZ35K. 46 JAMES Fuel tank  -eeeeeeeneeeeens e 80
10. XZ16K. 47TA  JFEBR22%  Muffler install «--eeveeveeerersurinrisieesiesasensisasssessnssssssssssnsesnenaesesns 82
11. XZ50K. 48 HHAAS %% Radiator assy «eeeererrererseenseenn Feeseaseervesanrererentariransetsaseorestasasoasaran 86
12.XZ50K.50A ZSHif KBt  Gear — box and suspension -+:+---sesesererererercrrienmnerineueninennsnsisnees 90
13.XZ50K. 51 JHZRBEE Ol PUMP 8SSY ervereerrersrermmsarsessnsuessnssaessasessessesesstessssansesssnsnsenses 96
14:XZ50K. 53A f&5h%Bl Transmission shaft ccoceereceeroeiriiiiiiiiiiii s 102
15.XZ50K.54A B BF Frant axle ----eeeeeereeeeeessrneeemniieeniieneeiniteessessesssaneessnsesessnnsassanns 108
16. XZ35K.55 FiB% Front SUSPENSION ++++sserssseresrrnnennutiennteiittiiteriiettietansteraesenesanans 113
17.XZ50K.56A 1 #F Middle axle «---eeereeeerereererreeeeniiminiieniiiiinieerenessessssesssssnsnnnsesneseenes 121
18.XZ50K.57A J§ BF Real axle «eveerecerecrornmttiiiiiiiiiiiiiiiiiiiiiiisiticitne esaeens 127
19.XZ16K.58A JG2% Real SUSPENSION  ++reresereseranses eeteseseenaneacttetacertnrseenenrasrerretnassiasasnns 129
20.XZ50K.37A HMBERS  Steering hydraulic system «««-eeceeeessiimimmiiniiiemiin. 141
21.XZ50K.65 #mARS Steering SyStem  -++eessresesseeereentitiieitiaiiiniiinitetrietitta ettt araaas 149
22.XZ16K.67 ZSIBRRIEEE  Air filter install  cecvereremrii e 152
23.XZ50K.70 ZAFEEIRYA  Transmission Operation  ««sessesseesessersriereruieiiiiieiiineimmitiitses 157
24.XZ25K.83A ZSPEAREE  Air condutioning unit  seeeseeeeereeriieriiiiiiiiii e 162
25.QY50K.65 THEEHMA Carrier pipe assembly «eooeeereeeereienirimiiiiiiiii . 194

QY50K.65 TZHEEEFAL Carrier pipe assembly ««+eeeeeerreeneeemuiiiniiiimiiiin, 205
26.QY35K. 66 ¥4 Hydraulic oil tank ««eeeeeereersimniiiiiiiiiiiiimiiiii e 209
27.QY35K.67 Wi FE 4S5 22 Hydraulic oil tank SUPDOLE ++-+eseseeserseseersresessessssssessssasnnssanesnasenss 213
28.QY16K.70 > [EIFE4ESL  Central revolving body — «ereeereeerresimmeiiiiiiiiiniiiiiie e 215
29.QY50K.72 FHBEEEYARLE Outrigger operation SyStem «««+eteessssersssrsssimemnnteenninnremuineeuiinnanes 223

B =






ZIiE  Cab

JSQ

vr\ ¢v) ¢v) 191 OF) 62\ BF %

nrlh

g i

/l

L¢Svy 69 CCv L86 0LUCZIELYIGLY

GC [¥¢ [€ [ee I fog [6¢/8T /1T /9¢ /ST /4T /¢t

[44
I

0¢

6
8l
L

Gl




JSQ Eu=E - Cab

75 A PR B 7

No Part No Name Q,ty Remark

1 | Q34008 ® Nut 1

2 | Q150B0820 ANAkER Blot 3

3 | Q40108 S Washer 4

4 | Q40308 B Washer 3

5 | PW21/52 -07027 B AR AR 0il cup 1

6 | PW21/52-07031 | B5&3efEmhid x4 Ol cup support 1

7 | RDGDX By RS R Cab weld assy 1

8 | RDGDX/57 -07010 | Bt MR, Protective grating 1

9 PN Handing ring 4

10 | SK1612 7 ERAT Clearance lamp 2

11 | PW21/82-02051 | & F3%%E - SMNEHIEE  Up left supprot 1

12 | RDGD/82 077110 | A /S X HLE R, ifsf;;ﬁgfe"se mirror support |

13 | RDGD/82 -07121 | £ X E/EHE Up right support 1

14 | RDGD/82 ~07120 | BB MG XA R fsisg:;;lfl‘;vefse mirror support |

15 | WT -430 x220 G Reverse mirror 2

16 | $190 - R150 T Front mirror 1

17 | 3402N -010 yACE: Steering wheel 1

18 | RDGDX/53 -07110 | (X FETIES Bl Instrument panel assembly 1

. RDGD/53 07121 | FRHL T AR " Left cleading .
RDGD/53 07122 | FIHL T HPE Right cleading

20 | RDGD/53 -01063 | A5 Left fairwater 1

21 | HLD5 - Q12 -L ZEFE AT B Left turning rignt assembly 1

22 | RDGDX/28 - 00010 | {RRALE AL Bumper assembly 1
RDGD/84 - 07011 FAF 2730 %58

23 | RDGDX/84 -07011 | 7= kBB HR Left pedal 1 | FiF 2480 %5
RDGDX1/84 - 07011 FATF 2790 %5




JSO I  Cab

Feg A= R & &/
No Part No Name Q,ty Remark
24 | CO3 wEIT Marker Light 2
25 | RDGD/61 -07015 A ME Left window glass 1
26 | RDGD/84 - 07037 EPETRAR Left dasher 1
RDGD/84 -07013 | 7= BSR4 FF 2730 5%
27 | RDGDX/84 -07013 | _I BHIEsHR 4% Pedal sheet 1 | [T 2480 %5
RDGDX1/84 -07013 | 7&_FBIBSAR B4R FIF 2790 %5
28 | JI5A —2000Z ZESN TR Left door handle 1
29 | 3514CF - 010 FEREBR Hand - control valve 1
RDGD/84 -07030 | Z&= T B BEARONEE 8 %, BT 2730 5
30 | RDGDX/84 -07030 | THIBROIEE SR Pedal sheet 1 | FF 2480 %5
RDGDX1/84 -07030 | Z=F BBk oM 8 R FF 2790 5%
31 | 61N -05079 Y Lock wick 1
RDGD/84 - 07061 FF 2730 &5
32 | RDGDX/84 -07061 | B T4 Left fender 1 | FIF 2480 %%
RDGDX1/84 - 07061 FF 2790 5
33 | PW21/82 - 00085 MEHF B Handrall assembly 2
34 | RDGDX/16 -02033 | &% - A 8MAF  Supprot 1
35 | RDGDX/50 02010 | JG¥E3R 8% Rear ally arm 2
36 | Q2140825 + R 24T Cross slot bolt 3
37 | Q2820608 FFRE S B R T Set screw - 1
38 | RDGD/82 -07122 | A FXEE - JG¥4E  Support 1
39 Gk Chair 2
40 | |moFE Handle 2
41 | RDGD/53 -07011 | RTE4XBERE Front windshield 1




JSQ BIEE Cab
e r 5 i) HE H/E
No Part No Name Q,ty Remark
42 | RDGD/53 -07012 | Bi#4RIEIHE 4 Sealing strip 1
43 | RDGD/53 -01013 | RiZtitk Front trail board 1
44 | RDGD/52 -05010 | E7k 254, Wiper 1
45 | WIEOx100-1 8 | BHTHR Fog light 2
46 | W160 x100 -1 & | ZHIT B - Beam light 2
| 47 | AZ9100720011 ZERT HRAT BRR Front left lamp 1
48 | P1/37 -82620 Aerial assembly 1

RELBR




XZ16K.25A JE#AMBHIZE S Lighting System

15 16 17 18 19

7 8 9 10 11 12




XZ16K.25A JEZAAMBIZR Y Lighting System

5 A PR e B/

No Part No Name Q,ty Remark
1 | 10200060 ERESAT Back signel light 1
2 | 10200068 EmiT | Turning light 2
3 | 10200055 IE23) Front foglight 2
4 | 10200057 TELT Forward light 2
5 | 10200051 ARTKAT Right headlight 1
6 | 10260023 B R ER Reverse signal light 1
7 | XZ16K.25 -2 BITRE Foglight bracket 1
8 | 10200081 J=x - 29) Back foglight 1
9 | 10420227 $4T M4 x20 Bolt M4 x 20 2
10 | 10440186 HhE 4 Washer 4 2
11 | 10440019 HE 4 Washer 4 2
12 | 10430041 125 M4 Nut M4 2
13 | 10200054 JEFRAT Name - plate light 1
14 | 10200058 HREST Back signal light 1
15 | 10200051 LERTAAT Left headlight 1
16 | 10420395 $24T M6 x20 Bolt M6 x 20 10
17 | 10440021 H#8 6 Washer 6 10
18 | 10440022 #E 6 Washer 6 10
19 | 10430009 25 M6 Nut M6 10




XZ16K.26 RPLEHFZE Beam Wires

)

u
1

NG T
|E=
AR

i \

e}

S 4 5 6 7

]
LY
‘F-&




XZ16K.26 KZLRHEEHE  Beam Wires

s R 5 % R & B/
No Part No Name Q,ty Remark
1 | XZ16K.26.1B FKIBLEIR Beam wires 1
2 | _3(2‘161{. 26 -2 & * Handhold 30
3 | 10200162 RN Trumpet 1
"4 110410582 14 M6 x20 Bolt M6 x 20 2
5 | 10440021 #E 6 Washer 6 2
6 | 10440022 #HE 6 Washer 6 2
7 | 10430009 85 M6 Nut M6 2




XZ25K.26 KiRZgriZrds  Beam Wires

Va

i

L

]
L

2 3 4 5 6

——':' —] *>
11 11NN
7 —=
‘\\ _/l




X725K.26 KPLHREHE Beam Wires

Fs 5 % PR g B/
No Part No Name Q,ty Remark
1 | XZ25K.26.1B KELER Beam wires 1
2 | 10200162 RN Trumpet 1
3 | 10410582 1242 M6 x20 Bolt M6 x20 2
4 | 10440021 #pE 6 Washer 6 2
5 | 10440022 #HHE 6 Washer 6 2
6 | 10430009 128 M6 Nut M6 2

.10 -




X7Z35K.26 KRIBLLHFLEE Beam Wires

\

NS

—
v

T ;,
L

!
I
et

—

..1—.1

<11 -



XZ35K.26 KL  Beam Wires

Fs R = % i) e B/
No Part No Name Q,ty Remark
1 | XZ35K.26.1B KIBLRH Beam wires 1
2 | XZ16K.26 -2 % F Handhold 30
3 | 10200162 2R ILN Trumpet 1
4 | 10410582 $24 M6 x20 Bolt M6 x 20 2
5 | 10440021 #E 6 Washer 6 2
6 | 10440022 #5 6 Washer 6 2
7 | 10430009 12 M6 Nut M6 2

<12 -




XZ50K.26 KRPBLFZHE  Beam Wires

NPANY

5 4 5 6 7

NN,

<13 -




XZ50K.26 KPLeidcdt Beam Wires

Fe = Z R HE i
No Part No Name Q,ty Remark
1 | XZ50K.26.1B KRBT Beam wires 1
2 | XZ16K.26 -2 & £ Handhold 30
3 | 10200162 RN Trumpet 1
4 | 10410582 142 M6 x20 Bolt M6 x 20 2
5 | 10440021 #E 6 Washer 6 2
6 | 10440022 #E 6 Washer 6 2
7 | 10430009 =4 M6 Nut M6 2

.14 -




X7Z16K.74 L% Battery Box

.15 -




XZ16K.74 H3FAZCE:E  Battery Box

e R 5 % 7 o Y- 23
No Part No Name Q,ty Remark
1 | XZ16K.74.2 B IE FAk s Ls Battery wires 1
2 | XZ16K.74.3 HRIERR S 2844 Battery — relay wires 1
3 | XZ16K.74.4 Bk BT D 3kELSR  Motor — relay wires 1
4 | XZ16K.74.5 BN ESR AL Motor — earth wires 1
5 | XZ16K.74.6 H R AR FE R Cathod — earth wires 1
6 | 10410570 24 M10 x45 Bolt M4 x 12 4
7 | 10440009 H#E 10 Washer 10 4
8 | 10440006 #4810 Washer 10 4
9 | 10430004 24 M10 Nut M10 4
10 | 10260024 B RS Battery box 2
11 | 10200029 EHM Battery 1
12 | 10240028 i Y 4k e 38 Relay 1
13 | 10410588 e M8 x25 Bolt M8 x25 2
14 | 10430001 HE 8 Washer 8 2
15 | 10440001 HH 8 Washer 8 2
16 | 10440062 g2 M8 Nut M8 2

. 16 -




XZ16K.39A WS fZ%(—) Air Reservoir Assembly(—)

HWelylGloc g ees (

= e S

.17 -



‘ XZ16K.39A RS f4%3E (=) Air Reservoir Assembly( )

28 2]

13141 1415 12293031 323334

.18 -




i~

-

XZ16K.39A WEELEE Air Reservoir Assembly

K8 S % E:c IR
No Part No Name Q,ty Remark:
1 | 10100143 B[] Check valve 1
2 | XZ16K.39.1A EEH B Fix belt 4
3 | 10710020 | G W] Air reservoir 4
4 |10100142 I I A 5 5‘:11‘1; circuit protection 1
S | 10120525 Bk Gl4 Connection G14 1
6 | 10120526 Bk Gl4 Connection G14 1
7 | 10120355 Hi) Gl4 Connection G14 1
8 | XZ16K.39 —2A W Steel pipe 1
9 | XZ16K.39 -3A oW o Steel pipe 1
10 | XZ16K.39.4A S E 4 Gas storage support 2
11 | XZ16K.39 ~5A WEEE LA End straight connection 12
12 | 10440024 #pE 22 Washer 22 18
13 | 10120353 L Gl4 Connection G14 10
14 | 10120341 £ 14 Clip sleeve 14 15
15 | 10121953 2 £ E14 Nut E14 15
16 | 10430004 12 HE M10 Nut M10 4
17 | 10440006 #E 10 Washer 10 4
18 | XZ16K.39 -6A M Steel pipe 2
19 | 10100173 BOK B Drain valve 4
20 | XZ16K.39 -7A £ D7, Connection 1
21 | 10120534 B Gl4 Connection G14 1
22 | 10440017 #pE 12 Washer 12 1
23 | 10240025 BARITH R Warning lamp switch 1
24 | XZ16K.39 -9 W Steel pipe 1
25 | XZ16K.39 -11 o B Steel pipe 1
26 | 10120263 M M22 x1.5 Screw plug M22 x1.5 2
27 | XZ16K.39 -8 o ' Steel pipe 2

.19 .




XZ16K.39A WS E&% Air Reservoir Assembly

Bl | 5 % B Ik
No Part No Name Q,ty Remark
28 | XZ16K.39 -10 = Steel pipe 1
29 | XZ16K.39 - 12 SR E Screw plug 1
30 | 10440029 #3310 Washer 10 1
31 | 10240035 TEIFR B Air switch 1
32 | 10410006 A2 M12 x35 Bolt M12 x 35 4
33 | 10430005 2EE M12 Nut M12 4
34 | 10440010 HE 12 Washer 12 4

.20 -



XZ35K.39A

S 23 (—)  Air Reservoir Assembly(—)

19

o0
M~
0
Te) Vg
i Il
o \ |
N !
L\ Hi

2219 45 2 20119 43

259

-

8

24

J

.21 -




XZ35K.39A WS &E () Air Reservoir Assembly( )

2/ 26

AL

| ,

//’

§§g§§_

CNTL T N7
\ :
{ \d ¢f;\
e
28 29 30 3N 32

33 34

.22,




X7Z35K.39A R ELEE  Air Reservoir Assembly
Fs " = % i W& Z- 2
No Part No Name Q,ty Remark -
1 | 10710020 sea¥] Air reservoir 4
2 | XZ16K.39.1A B EH AR Fix belt 4
3 | 10120341 £E 14 Clip sleeve 14 15
4 | 10121953 R E14 Nut E14 15
5 | 10100142 I ] B4 37 f‘:ll;lrl;: circuit  protection 1
6 | XZ35K.39 -1A w Plate 1
7 | 10420004 124 M12 x25 Bolt M12 x 25 4
8 | 10440010 $HE 12 Washer 12 4
9 | 10440024 i 22 Washer 22 18
10 | 10122054 ik Gl14 Connection G14 2
11 | XZ16K.39 -5A Y ELE LK End straight connection 10
12 | 10120263 WEgE M22 x1.5 Screw piug M22 x1.5 4
13 | XZ35K.39 - 14 R Eee Gas storage support 1
14 | 10440029 #E 10 Washer 10 1
15 | 10240035 BEIFXE Air switch 1
16 | XZ16K.39 ~-12 LiYayiil bt Screw plug 1
17 | 10430004 R M10 Nut M10 4
18 | 10440029 #HE 10 Washer 10 4
19 | XZ35K.39 -2 W Steel pipe 1
20 | 10120353 (=g 58 G14 Connection G14 6
21 | X7Z35K.39 -3A I Steel pipe 1
22 | 10100143 B 1 1R Check valve 1
23 10100173 K 13 Drain valve 4
24 | XZ16K.59.1 -36 b Connection plate 1
25 | XZ35K.39.13 R EZe Gas storage support 1
26 | XZ35K.39 -4 o Steel pipe 1
27 | XZ35K.39 -5 WoH Steel pipe 1

.93 .




XZ35K.39A WS fE&%E  Air Reserovir Assembly

we| ® = & K wm|  an
No Part No Name Q,ty Remark
28 | XZ35K.39 -6 W Steel pipe 1
29 | XZ35K.39 -7A W Steel pipe 1
30 | XZ35K.39-8A  |# & Steel pipe 1
31 | XZ35K.39 -9A W Steel pipe 1
32 | XZ35K.39 - 10 m o Steel pipe 1
33 | XZ35K.39 -11 W Steel pipe 1
34 | XZ35K.39 -12 K Steel pipe 1

.24 .




XZ16K.41. 1A JHkshiRZ3E  Foot Relay Valve Assembly

|
BE
sune
@

ase
F1F
2 )i . . ;\
) ==

.25 .




XZ16K.41.1A JHZEENR%%:  Foot Relay Valve Assembly

Fs B 5 % i) HE i
No Part No Name Q,ty Remark
1 | XZ16K.39 -5A WRHE LR End straight connection 3
2 | 10440024 HE 22 Washer 22 4
3 | 10100139 Hshi Relay valve 1
4 | 10430001 125 M8 Nﬁt M8 1
5 | 10440001 #E 8 Washer 8 2
6 | XZ16K.41.1-1 ] Plate 2
7 | XZ16K.41.1 -2 W EE LR End straight connection 1

.26 -




XZ16K.41.2A HRERZEE  Solenoid Valve Assembly

.27 -




XZ16K.41.2A HER%Z%  Solenoid Valve Assembly

5 B = £ R & 7/

No Part No Name Q,ty Remark
1 |10100252 LT PR R Solenoid valve 1

2 | 10410563 124 M8 x 60 Bolt M8 x 60 2

3 | 10430001 128 M8 Nut M8 2

4 | 10440001 /8 8 Washer 8 2

5 | XZ16K.41.2 -2 E Bending plate 1

6 | XZ16K.41.2 -1A | #Ekik Connection 2

7 | 10440017 HE 12 Washer 12 1

.28 .




XZ16K.41.3A [4kshiR4c3E  Foot Relay Valve Assembly

.29 .




XZ16K.41.3A JH4kshA%%E  Foot Relay Valve Assembly

s & = | % R HE <péd
No Part No Name Q,ty Remark
1 | XZ16K.39 —-5A SRRk End straight connection 3
-2 | 10440024 #pE 22 Washer 22 4
3 | XZ16K.41.1-2 Y ELEBE LA End straight connection 1
4 |10100139 2 55| Relay valve 1
5 | 10430001 W2EE M8 Nut M8 2
6 | 10440001 #E 8 Washer 8 2
7 | XZ16K.41.3-1A |& & Bending plate 1

.30 -



XZ16K.41.4A F4kzhiEZ%:  Hand Relay Valve Assembly

L1

©31-




XZ16K.41.4A FHFHW%IK Hand Relay Valve Assembly

Fs B 5 & i HE #iE
No Part No Name Q,ty |  Remark
1 | 10440024 i 22 Washer 22 5
2 | XZ16K.39 -5A YREE R LA End straight connection .3
3 | 10100082 £ el | Relay valve 1
4 | XZ16K.41.1-2 W EE LK End straight connection 1
5 | 10430001 125 M8 Nut M8 2
6 | 10440001 ] 8 Washer 8 2
7 | XZ16K.41.3 -1A E Plate 1
8 b2 DN Connection 1

XZ16K.41.4 -1

.32 .




XZ16K.41.5A ZEFEBRERZE  Solenoid Valve Assembly

m_
"
L

.33 .




XZ16K.41.5A ZEHBBIREE  Solenoid Valve Assembly

s " 5 Z4 i HE ¥ gas
No Part No Name Q,ty Remark
1 | 10100252 LR 1R R Solenoid valve 1
2 | 10410563 1AL M8 x 60 Bolt M8 x 60 2
3 | 10430001 124 M8 Nut M8 2
4 | 10440001 5 8 Washer 8 2
5 | XZ16K.41.5 -1 T Bending plate 1
6 | X7Z16K.41.2 -1A ik Connection 2
7 | 10440017 #E 12 Washer 12 2

<34 .




XZ16K.41.6 T Ha$%&%  Air Dryer Assembly

4 )

8

.35 .




XZ16K.41.6 THEssZ&dE  Air Dryer Assembly

s B 5 %4 i e #/E

No Part No Name Q,ty Remark
1 | XZ16K.41.6.1 T3 Air dryer support 1

2 | 10440010 #0812 Washer 12 3

3 | 10410253 BEAS M12 x1.5 %25 Bolt M12 x1.5 x25 3

4 |10710022 Frmas Air dryer 1

5 | XZ16K.39 -5A Bk Connection 1

6 | 10440024 Hhpg 22 Washer 22 2

7 | XZ16K.41.2 -1A 3Lk Connection 1 '

8 | 10440017 ﬁ@ 12 Washer 12 1

9 | 10120362 34k G18 Connection G18 1

.36 -




-

XZ16K.41.7 WS %% Air Reservoir Assembly

.37




XZ16K.41.7 WK fE%%E Air Reservoir Assembly

Fs A 5 % i HE 7/
No Part No Name Q,ty Remark
1 | 10410011 12 M8 x20 Bolt M8 x20 3
2 | 10440001 #HE 8 Washer 8 3
3 | X7Z16K.41.7.1 | EREEEE Gas storage support 1
4 10710011 & Air reaervoir 1
5 | 10120263 12 M22 x1.5 Screw plug M22 x1.5 1
-6 | 10440024 g 22 Washer 22 3
7 | XZ16K.41.4-1 | #:44k Connection 1
8 | 10100079 BOK B Drain Valve 1

.38 -



.@ﬂ-

NN

bs 0% G 9¢ (¢ 8

{24 v\ﬂ bl 0 6C 0F ¥¢ ©F (¥ 8¥

ve ¢¢ 0 ol

EA
Sra]
s S
dd T

T i
EEEm, ¥
Fiisth

& 02 bl |y d

NV / ;
761 \ }
N
707 61 \om 51 53 0% 67
/ /

7 |
W TErYET Vr AT

&
ﬁ

d
T’ o .. ]
T T @ _

Aquissy odig 1oy aty  [FE WY VIr I91ZX




D%

Ov \¥ €v %% Gr 9¥ (¥

8 L ¥ G

MWE&&Mm

A/ ANTATA ﬂ/{& AR A A

BTl

0V Iv &% v Gy 99

e §C

0% £ 8

V¢ 6T SF

% 5 07 57 IS

y
}

El AT

Aqquessy odig wmom) v [FEWMEY  7p ISEZX




LA A

Or Iy S ¥F G¥ 9%\

s
AN

£¢ﬂ§7ﬁﬁﬂﬂgz¢o
/
AN
NN

mﬂaﬂﬂiwmﬁﬁgoiv

ﬂﬁﬂ%ﬂﬂﬂﬁ

/e

4 ¥ ON\

8l

m@mmﬂﬁ

9 v

A AN

ha v 6 8 [

Or 1y 6L 8¢ 9¢ GF ¥¢ ¢¢

Ajquessy odig ymorry ny  [FE WL 7y N0SZX




XZ16K.42A SPEATEE  Air Circuit Pipe Assembly

75 A 5 % i e ik
No Part No Name Q,ty Remark
1 | 10440001 W 8 Washer 8 4
2 | 10430001 2R M8 Nut M8 2
3 | 10410011 124 M8 x 20 Bolt M8 x20 2
4 | 11201344 F4E 13 ~ $19 Clip $13 ~ $19 2
5 | 10200048 BEHSHI Double - ton air horn 1
6 | XZ16K.42 ~1A E5KE Rubber hose 1
7 110120353 Bk Gl4 Connection G14 5
8 | 10120341 £E 14 Clip sleeve 14 11
9 |10121953 1258 E14 Nut E14 11
10 | 10122050 Bk GI18 Connection G18 2
11 | 10120532 L G18 Connection G18 3
12 | XZ16K.42 -31 3 Connection plate 1
13 | 10120355 B3 Gl4 Connection G14 4
14 | 10123576 &k 18/191 ~782  Rubber hose 1
15 | 10121831 B 137141 -782  Rubber hose 6
16 | XZ16K.42 -32A B Connection plate 1
17 | 10410010 M8 x25 Bolt M8 x 25 2
18 | 10440062 #EE 8 Washer 8 2
19 | 10120039 £E6 Clip sleeve 6 20
20 | 10121955 W2HE E6 Nut E6 20
21 | 10120010 Bk G6 Connection G6 5
22 | 10121860 BHL G6 Connection G6 1
23 | 10440029 #0310 Washer 10 1
24 | X7Z16K.41.2 -1A L4k Connection 1
25 | 10440017 #E 12 Washer 12 2
26 | 10122104 BEHEsk 6/6 1 -782 Rubber hose 2
27 | 10120527 Bk G6 Connection G6 2

.41 -




XZ16K.42A SBAEE  Air Circuit Pipe Assembly

Fg K" 5 73 HeE 7
No Part No Name Q,ty Remark
28 | 10120041 Sk G6 Connection G6 2
29 | 10120368 £ 10 | Clip sleeve 10 8
30 | 10121950 $8.£F E10 Nut E10 8
31 | XZ16K.39 -7A Lk Connection 1
32 | 10240025 EBIRITH X Warning lamp switch 1
33 | 10122054 Bk Gl4 Connection G14 5
34 | 10120336 B3k fk 214/6 Connection Z14/6 4
'35 | XZ16K. 42 - 14A Bekik Connection 2
36 | 10440024 g 22 Washer 22 2
37 | 10120347 ik G10 Connection G10 2
38 | 10240026 H BT HE Brake lamp switch 2
39 | 11210836 B B Pipe clip 2
40 | 10120321 3k G10 Connection G10 1
41 | 10440016 #5814 Washer 14 1
42 | 10120352 &5k G10 Connection G10 2
43 | 10120335 3L 1k 214/10 Connection Z14/10 2
44 | 10120358 BHEk Gl4 Connection G14 1
45 | 10122034 B Gl4 Connection G14 1
46 | 10120529 B3 G10 Connection G10 1
47 | XZ16K.42 -27 gk Rubber hose 1
48 | 10120525 BHL Gl4 Connection G14 1
49 | 11210567 oW Clip bend 50
50 | 11211057 oW Clip bend 20

.42 -




XZ7Z35K.42 S pgAAEE  Air Circuit Pipe Assembly
5 ® 5 % R HE B
No Part No Name Q,ty Remark
1 | 10440001 H#HE 8 Washer 8 4
2 | 10430001 12 EE M8 Nut M8 2
3 10410011 . 124 M8 x20 Bolt M8 x 20 2
4 111201344 R4 13 ~ 619 - Clip ¢13 ~ $19 2
5 | 10200048 EHE WL Double - ton air hom 1
6 | XZ16K.42 -1A HAERBE Rubber hose 1
7 | 10120341 EE 14 Clip sleeve 14 28
8 | 10121953 2 E14 Nut E14 28
9 | 10122054 Bk Gl4 Connection G14 4
10 | 10122050 Bk G18 Connection G18 2
11 | XZ16K.42 -3C L Steel tube 1
12 | 10120532 B3k G18 Connection G18 3
13 | 10410010 124 M8 x25 Bolt M8 x 25 2
14 | 10440062 8 8 Washer 8 2
15 | XZ16K.42 -32A Bkl Connection plate 1
16 | 10123576 gk 18/191 -782 Rubber hose 1
17 | 10120355 B Gla Connection G14 3
18 | 10121831 BEEsk 13/14 1 -782 Rubber hose 8
19 | XZ16K. 42 -31 3t Connection plate 1
20 | 10120010 HiEL G6 Connection G6 6
21 | 10440029 #HE 10 Washer 10 2
22 | 10121960 BHEL G6 Connection G6 2
23 | XZ16K.42 -5B & B Steel tube 1
24 | 10120039 EE6 Clip sleeve 6 28
25 | 10121955 A E6 Nut E6 28
26 | 10120355 B3k Gl14 Connection G14 5
27 | XZ16K.42 -34A = Steel tube 1

. 45 -




XZ35K.42 K EmEE  Air Circuit Pipe Assembly

75 A" 5 % i & #E
No Part No Name Q,ty Remark
28 | 10120353 ik G4 Connection G14 3
29 | XZ35K.42 -21B m B Steel tube 1
30 | 10122036 ik Gl4 Connection G14 2
31 | 11210370 g Pipe clip 1
32 | XZ35K.42 -7A wN B Steel tube 1
33 | XZ16K.39 -7A AR Connection 2
34 | 10440017 $#E 12 Washer 12 2
35 | 10120525 Bk Gl4 Connection G14 3
36 | 10240025 BIRITHX Warning lamp switch 2
37 ] 10122104 &L 6/61 -782 Rubber hose 2
38 | 10120527 Bk G6 Connection G6 2
39 | 10120041 B G6 Connection G6 2
40 | 10120368 £E 10 Clip sleeve 10 10
41 | 10121950 2R E10 Nut E10 10
42 | 10120336 3Lk Z14/6 Connection Z14/6 4

43 | XZI6K.42 -14A | 4%k Connection 2
44 | 10440024 @E 22 Washer 22 2
45 | 10120347 ik G10 Connection G10 2
46 | 10240026 HIBAT R Brake lamp switch 2
47 | 10120352 B G10 Connection G10 5
48 | XZ16K.41.2 -1A B3 AR Connection 1
49 | 10120335 B3k Z14/10 Connection Z14/10 2
50 | 10120529 HREk G10 Connection G10 2
51 | XZ16K.42 -27 B Rubber hose 1
52 | 11210567 oW Clip bend 80
53 | 11211057 H A Clip bend 20

. 46 -




XZ50K.42 S@sAi4H  Air Circuit Pipe Assembly
Fe " 5 v i) e =/
No Part No Name Q,ty Remark
1 | 10440001 ] 8 Washer 8 4
2 | 10430001 2 M8 Nut M8 2
3 | 10410011 124 M8 x20 Bolt M8 x20 2
4 | 11210344 R4 $13 ~$19 Clip $13 ~ $19 2
5 | 10200048 XCEHA I Double - ton air homn 1
6 | XZ16K.42 -1A HEEBE Rubber hose 1
7 | 10120341 +E 14 Clip sleéve 14 28
8 | 10121953 2 E14 Nut E14 28
9 | 10122054 HE Gl4 Connection G14 4
10 | 10122050 EHk GI18 Connection G18 2
11 | XZ16K.42 -3C - Steel tube 1
12 | 10120532 Bk GI8 Connection G18 3
13 | 10410010 24 M8 x25 Bolt M8 x 25 2
14 | 10440062 #1558 Washer 8 2
15 | XZ16K.42 -31 LA Connection plate 1
16 | 10123576 BBk 18/191 ~782  Rubber hose 1
17 | 10120526 Bk Gl4 Connection G14 3
18 | 10121831 B HE3 137141 -782  Rubber hose 8
19 | XZ16K.42 -32A Bk Connection plate 1
20 | 10120010 Bk G6 Connection G6 6
21 | 10440029 #H 10 Washer 10 4
22 | 10121960 Bk G6 Connection G6 4
23 | X7Z16K.42 -5B oo Steel tube 1
24 | 10120039 £EG6 Clip sleeve 6 28
25 | 10121955 425 E6 Nut E6 28
26 | 10120355 Bk Gl4 Connection G14 5
27 | XZ16K. 42 -34A MmN H Steel tube 1
28 | 10120353 Bk Gl4 Connection G14 3

. 49 -




XZ50K.42 S PEA4EE  Air Circuit Pipe Assembly

FFs A 5 Z B e HE
No Part No Name Q,ty Remark
29 | XZ65K.42 -2 oo Steel tube 1
30 | 10122036 EHsk Gl4 Connection G14 2
31 | 11210370 o Pipe clip 1
32 | XZ65K.42 -3 oo Steel tube 1
33 | XZ16K.39 -7A ik Connection 2
34 | 10440017 #$E 12 Washer 12 2
35 | 10120525 T Gl4 Connection G14 3
36 | 10240025 BARKT % Warning lamp switch 2
37 | 10122104 BEEL 6/6 1 -782 Rubber hose 2
38 | 10120527 Bk G6 Connection G6 3
39 | 10120041 Bk G6 Connection G6 4
40 | 10120368 £ 10 Clip sleeve 10 14
41 | 10121950 %iﬂ: E10 Nut E10 14
42 | 10120336 Beskik 721476 Connection Z14/6 4
43 | XZ16K.42 - 14A Bk Connection 2
44 | 10440024 #E 22 Washer 22 2
45 110120347 B3k G10 Connection G10 3
46 | 10240026 BT IF% Brake lamp switchp 2

“47 | 10120352 B3k GI10 Connection G10 1
48 | 10120587 #Eskik 6  Connection 6 1
49 | X7Z50K.42 -8 YREIEEk End straight connection 1
50 | 10120335 B3kik 714710 Connection Z14/10 2
51 | 10122365 &L 6/6 1 —1500 Rubber hose 1
52 | 10120529 B3k G10 Connection G10 2
53 | XZ16K.42 -27 BE#Ek Rubber hose 1
54 | 11211057 .o Clip bend 30
55 | 11210567 oA Clip bend 80
56 | 10122034 Bk Gl4 Connection G14 1

<50 -




XZ16K.45B K #HlZ%E(—) Engine Fixing(one)

\\ \\ \\ 1 \

Jﬁpm
- ——
N
_'
&4 u
A . o ‘J
17 :).I b ]
@
1

sty

ar

.51 -




X7Z16K.45B % sh¥lEE(—) Engine Fixing(one)

FE r 5 % 7S WE =i

No Part No Name Q,ty Remark
1 | 11210550 T B4 T clip 4

2 | XZ16K.45 -37 B & Rubber hose 2

3 | 10120551 L 10 Pipe connection 2
4 | 10440016 HiE 14 Washer 14 8

5 | 10120548 &1 10 Clip sleeve 10 10
6 | 10430119 25 A10 Nut A10 10
7 | XZ16K. 45 -26 W 0il pipe 1

8 | 11210447 g %k Pipe clip 4

9 | 11210218 M fE Throat clip 4
10 | XZ16K.45 -4A B % Rubber hose 2
11 | XZ16K.45 -30 B ok Pipe Connection 2
12 | XZ16K. 45 -38 S R Pipe 1
13 | XZ16K.45 -27 il A Rocker 1
14 | XZ16K.45 -29 % & Support 1
15 | 10410011 B M8 x20 Bolt M8 x20 16
16 | 10440001 HE 8 Washer 8 16
17 | XZ16K.45 -28 % Flexible shaft 1
18 | 10470166 Hi%h B6 x22 Pin B6 x22 1
19 | 10440021 #HpE 6 Washer 6 6
20 | 10470322 B2x16 Pin 2 x 16 1
21 | XZ16K.45.6 i TE7 e Gun flexible shaft 1
22 | XZ16K. 45 —18A # ] Mat 2
23 | XZ16K.45 -3A T & Bending plate 1
24 | 10000026 BB Engine 1
25 | 11411294 Y Air cooler 1
26 | XZ16K.45.1 FXE Cowl 1
27 | XZ16K.45 -2 BIERE Special rubber hose 1
28 | 11210186 B Throat clip 3

.52,




XZ16K.45B %k zhHl%E% (") Engine Fixing(two)

o

V]

V A YA
>

.53




XZ16K.45B K&ah¥lZ3E () Engine Fixing(two)

Fe = 2 i HE #/E
No Part No Name Q,ty Remark
1 | 10410006 124 M16 x 35 Bolt M16 x 35 4
2 | 10440002 #E 16 Washer 16 4
3 | XZ16K.45.10A AN BT Front support 1
4 | 10410163 BB M12 x1.5 x25 Bolt M12 x 1.5 x25 14
5 | 10440010 #EE 12 Washer 12 14
6 | 10440012 12 Washer 12 14
7 | 11210404 B Soft mat 3
8 | XZ16K.45.13A $o3 Mat 1

.54 .




»
\]

XZ16K.45B R 3HLE3 (=) Engine Fixing( three)

L]\ \

Il

=l

/T

st

.55 .




XZ16K.45B % #HL%E% (=) Engine Fixing( three)

75 R 5 & R g #i
No Part No Name Q,ty Remark
1 | 10440025 #E 14 Washer 14 16
2 | 10410288 R M14 x1.5 %30 Bolt M14 x 1.5 x30 16
3 | XZ16K.45.16A EBEEATE Left rear support 1
4 | XZ16K.45.17A JEREAT R Right rear support 1

.56 -



XZ16K.45B Rl Z%E () Engine Fixing(four)

e
< <3| ) 52
| — -~ L
Ln[/ e
<-‘/z_‘—'
M
} 115] It 7

« 57 -




XZ16K.45B R shPl&% () Engine Fixing(four)

Fs £ = i e =i
No Part No Name Q,ty Remark
1 | 11210421 ME S Throat clip 2
2 | XZ16K.45 -19A B Rubber hose 1
3 | XZ16K.45.8B TR Change dia pipe 1
4 11210313 ME R Throat clip 2
5 | XZ16K.45 -20A B & Rubber hose 1
6 | 10410029 1248 M10 x 90 Bolt M10 x90 4
7 | 10430004 8 M10 Nut M10 16
8 | XZ16K.45.11C HSE Exhaust pipe 1
9 | 10420001 124 M10 x45 Bolt M10 x45 4
10 | XZ16K.45 -9 + fE Clip 1
11 | XZ16K.45 -21A T W Plate 1
12 | 10410022 1242 M10 x40 Bolt M10 x40 2
13 | XZ16K. 45 -39 £ Clip 1
14 | 11210350 M Throat clip 1
15 | XZ16K.45 -7A B %5 Rubber hose 1
16 | 10710017 [ Air brake assy 1

.58 .




XZ16K.45B KREMHLELEE(FH) Engine Fixing(five)

\Z/

i

\\

.59 .




XZ16K.45B REHE%(F) Engine Fixing(five)

75 5 % i HE S gis
No Part No Name Q,ty Remark
1 | XZ16K.45.22B TKE B Water pipe 1
2 | 11210345 W4 | Throat clip 4
3 | XZ16K.45 -12 B & Rubber hose 2
4 | XZ16K.45.23B IKE R, Water pipe 1
5 | 10430001 124 M8 Nut M8 2
6 | XZ16K.45.14 -1 E K Plate 1
7 | XZ16K.45.14 -2 T Plate 1
8 | 10440001 #E 8 Washer 8 2
9 110410011 124 M8 x20 Bolt M8 x20 2
10 | XZ16K.45.15 KE B Water pipe 1
11 | 11210186 M Throat clip 2
12 | X7Z16K.45 -25A B g Rubber hose 1

< 60 -




XZ16K.45B % EH%&%(7X) Engine Fixing(six)

\

A\7\
“i Tygi=d
= 1—54;9

\«

I
Il

« 61 -




XZ16K.45B KM% (7S) Engine Fixing(six)

FFs R 5 V4 R & #/E
No Part No Name Q,ty Remark
1 | XZ16K.45.36 hARHSED Pipe 1
2 | XZ16K. 45 ~35 B % Rubber hose 2
3 | 11210551 T BHIE T clip 4
4 | XZ16K.45 -32 ¥ 3 Support 1
5 | XZ16K.45 -33 (=3 Pipe clip 1
6 | 10430004 12 M10 Nut M10 2
7 | 10440006 #E 10 Washer 10 4
8 | 10420002 1244 M10 x 20 Bolt M10 x 20 4
9 | XZ16K.45.31 R k= | Pipe 1
10 | XZ16K.45 -12 B % Rubber hose 1
11 | 11210552 T B4k T clip 2

- 62 -




X725K.45 K#hHlE3E(—) Engine Install( 1)

20

(Frih, HEUE BB )

= N “N’I\ &Lg\

| J (1]
0 A
b N

28

.63 -




XZ25K.45 KEhl&EE(—) Engine Install( 1)

s R 5 4 PR & B/

No “Rart No Name Q,ty Remark
1 | 10410163 24 M12 x1.5 x30 Bolt M12 x1.5 x30 8
2 | 10440010 $#pE 12 Washer 12 16
3 | 10440012 #pE 12 Washer 12 8
4 111210404 B AR 3 Cuneiform support 2
5 | XZ16K.45.16A JERHEAET B Left suspension frame 1
6 | XZ16K.45.17A JEREA T Right suspension frame 1
7 | 10410288 B2 M14 x1.5 x30 Bolt M14 x1.5 x30 6
8 | 10440025 #E 14 Washer 14 6
9 SR L Diesel engine 1
10 | XZ25K.45.15A | REWUMIIRK kg oreip cccdemor and |
11 | XZ25K.45 -12 ME $10 x1 L=1200  Oil hose $10 x 1L=1200| 2
12 | XZ25K.45 - 10 # B Washer 4
13 | 10130125 O B+ O ring 3
14 | 10120551 Bk 10 Screwed adapter 3
15 | 10120548 BE10 1
16 | 10430119 248 A10 Nut A10 1
17 | 10440016 #HE 14 Washer 14 2
18 | XZ25K.45.11A ER:EE S8 Connection of return oil 1
19 | 10120514 LK 10 Screwed adapter 1
20 | XZ25K.45 -2 bk Upper water pipe 1
21 | 11210186 R p44 ~ b64 Clip 44 ~ $p64 4
22 | XZ25K.45.1A BRE Air guide cover 1
23 | 10410026 e M8 x 16 Bolt M8 x 16 6
24 | 10440001 #5 8 Washer 8§ 6
25 | 10430001 YA M8 Nut M8 6
26 | XZ25K.45 -7 B 45 L =120 Rubber hose $45 L =120 2
27 | XZ25K.45 - 18 B4 619 L =1500 o T 1500 1
28 | 11210312 K5E $19 ~ $29 Clip $19 ~ ¢$29 2

.- 64 -




XZ25K.45 (R shHl&EEE (") Engine Install( )

33

PrE M

/2‘2 23 24 13
5
29 30
313

<65 -




XZ25K.45 KoMl &E () Engine Install( 1)

s R 5 & PR & B/
No .Part No Name Q,ty Remark
1 | XZ25K.45 -4 B Rubber hose 1
2 | 11210421 4% $110 ~ 135 Clip $110 ~ 135 4
3 | XZ25K.45 -23 B % Rubber hose 1
4 | XZ25K.45.5 HRE Air inlet pipe 1
5 | XZ25K.45.3.1 HIEI Air outlet pipe I 1
6 | 10430004 25 M10 Nut M10 18
7 | 10440006 #HE 10 Washer 10 4
8 | 10410029 2 M10 x90 " Bolt M10 x 90 4
9 | 10710017 % M Butterfly valve 1
10 | XZ25K.45 -20 E 7 Elbow plate 1
11 | XZ25K.45 -21 + &% Clip 2
12 | 10410140 2k M8 x40 Bolt M8 x40 2
13 | 10430001 123 M8 Nut M8 6
14 | XZ25K.45.3.2B HSEI Air outlet pipe II 1
15 | XZ16K.45 -9 £ % Clip 1
16 | XZ25K.45.16.2 Exm Left support 1

17 | 10420018 12 M12 x30 Bolt M12 x 30 8
18 | 10440010 #HhpE 12 Washer 12 10
19 | 10420004 $2 MI12 x25 Bolt M12 x 25 2
20 | 10440012 #E 12 Washer 12 2
21 | 11210404 BT Engine front support 2
22 | 10410013 24 M8 x30 Bolt M8 x30 4
23 | 10440062 #HE 8 Washer 8 8
24 | 10440001 #EE 8 Washer 8 4
25 | XZ16K.45.10A BB Front suspension socket 1
26 | 10410006 2k M16 x35 Bolt M16 x 35 8
27 | 10430007 g2 M16 Nut M16 8

. 66 -




e

XZ25K.45 E#HHlZ%EE( ) Engine Install( [I)

s f 5 i3 HE #IE
No Part No Name Q,ty Remark
28 | 10440002 | H#H 16 Washer 16 8
29 | XZ25K.45.6 -2 & $45 L=160 Rubber hose $10 L=160. | 1
30 | 11210186 FHE 44 ~ p64 Clip 44 ~ 64 4

31 | XZ25K.45.6.3 FTAEI Down water pipe I 1
32 | 10610067 HOUKFFR Water switch 1
33 | X725K.45.6.1 TAE I Down water pipe I 1
34 | XZ25K.45 -7 B4 $A5 L =120 Rubber hose $45 L=12Q | 1
35 | XZ25K.45.16.1 HX R Right support 1

.67 -




X725K.45.15A R EHHLmmIIMK k354 Engine Accelerator And Put Off

——r c.-nu."ﬁ""m_ = RICAD T Fpee=tiiey,
- - I_\P- Hawy

Ll g Gl ¥l €L ¢l W 0L 6

R

.68 -




XZ25K.45.15A Zshilil MK k%] Engine Accelerator And Put Off

s B % R HE B
No Part No Name Q,ty Remark
1 | 10430009 2R M6 Nut M6 3
-2 | 10440022 HyE 6 Washer 6 1
3 | 10520004 B} & Ball gemel 1
4 |XZ25K.45.15-1 |88 #F Screw 1
5 | 10430004 ¥R M10 Nut M10 1
6 | 10710027 RAKIEL Put off air cylinder 1
7 | 10410125 i M6 x30 Bolt M6 x 30 1
8 | 10430001 8 M10 Nut M8 2
9 | 10520005 B & Ball gemel 1
10 | 10440001 . 8 Washer 8 1
11 | XZ25K.45.15.2 B o Swing arm 1
12 | XZ25K.45.15-4 | % 2 Support 1
13 | XZ25K.45.15.5 L Soft shaft 1
14 | X725K.45.15.6 %O Soft shaft 1
15 | 10450056 P4 10 Shield ring 10 1
16 | 11410998 $r%% LIMB1.2 x 14 x82  Pull back spring 1
17 | XZ25K.45.15.3 B B AR Soft shaft 1

- 69 -




